
Childs Weight
(lbs) 12-17 18-23 24-35 36-47 48-59 60-71 72-95 96-119 120+ lb

Infant’s Drops 
50 mg / 1.25 mL 1.25 1.875 2.5    mL

Children’s Liquid
100mg / 5mL 5 7.5 10 12.5 15 mL

Chewable
Tablets 50 mg 2 3 4 5 6 tablets

Junior Chewable
100 mg/tab 1 1.5 2 2.5 3 4 tablets

Junior Caplets
100 mg 1.5 2 2.5 3 4 caplets

Advil 200mg 1 1 1 2 3 caplets
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 Ibuprofen

Should not be given under 6 months
Given every 6-8 hours as needed

Childs Weight
(lbs) 6-11 12-17 18-23 24-35 36-47 48-59 60-71 72-95 96-+ lb

Infant/Childrens
Liquid 

160 mg / 5 mL
1.25 2.5 3.75 5 7.5 10 12.5 15 mL

Children’s
Meltaways 

80 mg
2 3 4 5 6 tablets

Junior Meltaways
160 mg 2 2.5 3 4 tablets

 Acetaminophen Administer every 4-6 hours as needed
AKA Tylenol

Childs Weight (lbs) 18-22 23-30 31-44 45-60 61-85 86-100 101+ lb

Allergy Liquid
Medication

12.5 mg / 5 ml
3.75 5 7.5 10 12.5 15 20 mL

Dye-Free
Allergy Liquid
12.5 mg / 5 ml

3.75 5 7.5 10 12.5 15 20 mL

Allergy
Chewables

12.5 mg / tab
1 1.5 2 2.5 3 4 tablets

Allergy
Ultra Tab Tablets

25 mg / tab
1 1 1 2 tablets

 Benadryl  Administer every 4-6 hours as needed
Below 9 months or 18 lbs, contact physician

Administer every 6-8 hours as needed
AKA Motrin, Advil

DO NOT USE UNDER 6 MONTHS OLD


